m Model No: HR5001C
vl Sttt

Page1/5



m Model No: HR5001C
rrlill Rl Gt

Parts List

ID Part No Name Qty Notes
1 286250-3 TOOL HOLDER CAP 1
2 416568-0 CHUCK COVER 1
3 150836-8 CRANK HOUSING COVER COMPLETE 1
4 233217-2 COMPRESSION SPRING 51 1
5 231984-3 RING SPRING 25 1
6 961232-3 RETAINING RING WR-45 1
7 267735-8 CUP WASHER 45 1
8 232180-6 LEAF SPRING 41 1
9 323767-6 PIN 8 1
10 323773-1 CHUCK RING 1
11  233218-0 COMPRESSION SPRING 55 1
12 323772-3 TOOL HOLDER B 1
13  256265-4 PIN 10 4
14  416572-9 LOCK SLEEVE A 1
15 233216-4 COMPRESSION SPRING 58 1
16 416573-7 LOCK SLEEVE B 1
17  267180-7 FLAT WASHER 50 1
18 262543-2 URETHANE SLEEVE 50 1
19  267180-7 FLAT WASHER 50 1
20 211751-2 BALL BEARING 6910 1
21 962351-8 RETAINING RING R-72 1
22 961234-9 RETAINING RING WR-50 1
23 213618-0 OIL SEAL 48 1
24 213715-2 O RING 67 1
25  416565-6 SEAL CASE 1
26  323768-4 IMPACT BOLT 1
27  213394-6 O RING 23 1
28  213394-6 O RING 23 1
29  213522-3 O RING 36 1
30 3237715 TOOL HOLDER A 1
31  322908-1 ROLLER 8 2
32 267734-0 CUP WASHER 37 1
33 213431-6 FLUORIDE RING 28 1
34  213431-6 FLUORIDE RING 28 1
35 323817-7 RING 22 1
36 421623-5 RUBBER RING 24 1
37  331530-3 COLLAR SLEEVE 22 1
38  416566-4 SLIDE SLEEVE 1
39 331531-1 RING 45 1
40 233215-6 COMPRESSION SPRING 45 1
41 267736-6 WASHER 45 1
42 323769-2 STRIKER 1
43  213482-9 O RING 34 1
44  231985-1 RING SPRING 43 1
45  331534-5 CYLINDER 40 1
46  x** *xx ***  Click for Technical Bulletin 57810

Page 2/5


https://ecommerce.makita.com.au/online/LINKS/technical/PDF/57810-WW-1.pdf

'II!!’ AI!!!'a

Model No: HR5001C

ID Part No Name Qty Notes
47  213510-0 O RING 36 3
48  213482-9 O RING 34 1
49  416563-0 PISTON 1
50 ¥ el ***  Click for Technical Bulletin 57864
51 416564-8 ROD 1
52  226761-6 SPIRAL BEVEL GEAR 41 1
53  922361-7 HEX. SOCKET HEAD BOLT M6X40 4
54  416561-4 CRANK CAP 1
55  213510-0 O RING 36 1
56  150831-8 CRANK HOUSING COMPLETE 1
57  323774-9 CRANK SHAFT 1
58 267181-5 FLAT WASHER 56 1
59  254229-2 KEY 5 2
60 211470-0 BALL BEARING 62/32 2RS 1
61  254202-2 KEY 4 2
62  962303-9 RETAINING RING R-65 1
63 226493-5 HELICAL GEAR 50 1
64 226490-1 HELICAL GEAR 20A 1
65 961054-1 RETAINING RING S-14 1
66 961052-5 RETAINING RING S-12 1
67  253744-3 FLAT WASHER 12 1
68  150835-0 HELICAL GEAR 1
69  253744-3 FLAT WASHER 12 1
70  421622-7 SEAL RING 1
71 R *xx ***  Click for Technical Bulletin 76349
72 W rxx ***x  Click for Technical Bulletin 81773
73  213160-1 OIL SEAL 14 1
74  922351-0 HEX. SOCKET HEAD BOLT M6X30 2
75  911223-4 PAN HEAD SCREW M5X16 1
76  256286-6 PIN 7 1
77  210024-0 BALL BEARING 608LLU 1
78  322951-0 CHANGE KEY 2
79  253314-8 THIN WASHER 15 1
80 416571-1 CHANGE LINK 1
81 253810-6 FLAT WASHER 12 1
82 256263-8 PIN 5 1
83  322963-3 GUIDE PIN 2 1
84  233180-9 COMPRESSION SPRING 3 1
85 416289-4 SLIDE PLATE 1
86  961052-5 RETAINING RING S-12 1
87 267113-2 FLAT WASHER 12 1
88  150986-9 TORQUE LIMITER COMPLETE 1
89 267113-2 FLAT WASHER 12 1
90 211109-5 BALL BEARING 6201 1
91 226760-8 SPIRAL BEVEL GEAR 12 1
92  256122-6 PIN 4 1
93  323973-3 CRANK PIN 4 1
94  213304-3 O RING 20 1
95 416287-8 CHANGE LEVER 1

Page 3/5


https://ecommerce.makita.com.au/online/LINKS/technical/PDF/57864-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/76349-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/81773-WW-1.pdf

'II!!’ AI!!!'a

Model No: HR5001C

ID Part No Name Qty Notes

96 816329-2 INDICATION LABEL 1

97 233188-3 COMPRESSION SPRING 2.4 1

98 ¥ *xx ***  Click for Technical Bulletin 60139
99 W el ***  Click for Technical Bulletin 61110
100 265995-6 TAPPING SCREW 4X18 2

101 265995-6 TAPPING SCREW 4X18 2

102 687053-2 STRAIN RELIEF 1

103 *** A ***x  Click for Technical Bulletin 56594
104 416126-2 LEAD GUIDE 1

105 421583-1 SPONGE SHEET 1

106  *** rkk ***  Click for Technical Bulletin 99186
107 416284-4 SWITCH LEVER 1

108  *** rkk ***  Click for Technical Bulletin 61110
109 *** ok ***  Click for Technical Bulletin 61110
110 666426-2 POWER SUPPLY CORD 1.00-2-5.0 1

111 416285-2 ACRYLIC PIN 5 2

112 265995-6 TAPPING SCREW 4X18 1

113 416562-2 FIX ROD 1

114 240016-5 FAN 90 1

115 253165-9 FLAT WASHER 8 1

116 931402-8 HEX. NUT M8 1

117 416570-3 REAR COVER 1

118 266021-4 TAPPING SCREW 5X20 4

119 265995-6 TAPPING SCREW 4X18 2

120 416292-5 BRUSH HOLDER COVER 2

121 263002-9 RUBBER PIN 4 2

122 643650-4 BRUSH HOLDER CAP 6.5-13.5 2

123 x> Fkk ***  Click for Technical Bulletin 85070
124 859584-3 NAME PLATE HR5001C 1

125 911223-4 PAN HEAD SCREW M5X16 1

126 416575-3 GEAR HOUSING COVER 1

127 266095-5 TAPPING SCREW 5X55 2

128 416569-8 BAFFLE PLATE 1

129 516778-0 ARMATURE ASS'Y 220-240V 1

130 626078-1 FIELD 220-240V 1

131 416567-2 DUST GUIDE 1

132 681642-5 INSULATION WASHER 1

133 211088-7 BALL BEARING 6000DDW 1

134 150833-4 MOTOR HOUSING COMPLETE 1

135 *** bk ***  Click for Technical Bulletin 58063
136 265439-6 HEX. BOLT M8X150 1

137  *** *xx ***  Click for Technical Bulletin 64302
138 252640-2 WING NUT M8 1

139 416574-5 SIDE HANDLE BASE 87 1

140 416574-5 SIDE HANDLE BASE 87 1

141  *** rkk ***  Click for Technical Bulletin 57513
143 417002-3 SIDE HANDLE CAM 2

1001 152554-4 GRIP 36 COMPLETE 1

1002 265701-9 SCREW M6X14 1


https://ecommerce.makita.com.au/online/LINKS/technical/PDF/60139-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/61110-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/56594-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/99186-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/61110-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/61110-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/85070-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/58063-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/64302-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/57513-WW-1.pdf

'II!!’ AI!”j

Model No: HR5001C

ID Part No Name Qty Notes

1003 266163-4 CUP SQUARE NECK BOLT M8X80 1

1004 344492-6 PLATE 1

1005 344635-0 GRIP SPRING 87 1

1006 416580-0 SIDE GRIP BASE 87 1

1007 931302-2 HEX. NUT M6 1

1008 824519-3 PLASTIC CARRYING CASE 1

1009 *** *xx ***  Click for Technical Bulletin 82042
2002 *** A ***x  Click for Technical Bulletin 64302

Page 5/5


https://ecommerce.makita.com.au/online/LINKS/technical/PDF/82042-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/64302-WW-1.pdf

